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AT B SR h b HRE AT B AR (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

%A B (Sample Submitted By) : HEA|Z XA R2 5] (SEKOND CREATIVE DESIGN CO., LTD.)
i dh &A% (Sample Description) : ARSI (AT, 45)

HmAEE (Style/Item No.) : SE-02032

¥ oA H (Sample Material) : 4&45 CAST IRON + ZEIRER COATING (4 Z)

& E RAEEAE A (Manufacturer/Vendor) : ¥ £ Z A2 44 Mk22 5] (SEKOND CREATIVE DESIGN CO., LTD.)
},?é(Country of Origin) : é*;"'%"‘(TAIWAN)

Yotk B #8 (Sample Receiving Date) : 2013/11/25

)X H7 M) (Testing Period) : 2014/01/06 TO 2014/01/15

B E K (Test Requested)

REFEP L ARAS T TERZL  BUGEATHETERARSBAER QR MARES MF (102.08. 20384
FH102135014655 55 F ) EATVA T : / As specified by client, selected parts on the submitted sample(s) of
Leachable Lead and Leachable Cadmium content for compliance with Article 6 of Sanitation Standard for Food
Utensils, Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) were tested with the

following items:

A4 K (Test Results) : FHAT—H8 (Please refer to next pages).

* RIEZARE RG] R AL CY/2013/B1862 MEIAMH / Sz AL R *
(The test results of this report were quoted from some test results of same material/parts in report

CY/2013/B1862)
AR S ER LA XE X ZAFARMBAALER  EXREBZIEHEMN ) 158 b £ TR EH B

(The test report is the test result issued by the testing institutions as requested by the consignor. Regarding to

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at . Attention is
drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's
findings at the time of its intervention only and within the limits of client’s instruction, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties
to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced, except in full, without prior written approval of the
Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.

33, Wu Chuan Rd., New Taipei Industrial Park, New Taipei City, Taiwan / #rL i1 22 5 B e 3357
t+886 (02)2299 3279 +886 (02)2299 3237  www.sgs.tw

Member of the SGS Group



SGS

R ARE

525 (No.): CY/2014/10402 B #7 (Date): 2014/01/15 B#E (Page): 2 of 3
Test Report
A BRI A RR 8] (0O 0 A
SEKOND CREATIVE DESIGN CO., LTD.

&l & BAATE B & #8157 1658
16, ALY. 15, LN. 8, KAIAN 1ST STREET, ANNAN DISTRECT, TAINAN CITY 709, TAIWAN, R. O. C.

NO.

&

% (Conclusion)

BELE (Test Results)

)X, 271 (PART NAME) No.1

RAEF P PR OARS > THRZLE - BUWAIKERF ST ERBRSGBZLES KM
HAZEE 8 (102.08. 20304 R F £ 1021350146584 151E). / Based upon the
performed tests on submitted samples, the test results of Leachable Lead and
Leachable Cadmium comply with the limits of requirements in Article 6 of
Sanitation Standard for Food Utensils, Containers and Packages (MOHW Food
No. 1021350146 was amended on 2013/08/20).

2 &% & (BLACK COATING)

18 % (PASS)
. & /; 2 b Fkpmm| &% | EA
RHXEAB B4z R 1
(Test Items) (Unit) (Volume) (Method) AR AL (Result) Fsﬁé
(m1) (ML) [ No.1 | (Limit)
4% / Lead (Lg/cm? 0.1 n.d. (*) 17
e/ cn’ S RGBS B axpsrn] 01 Jod (O 17
g/ cm? o RSB EIEIZARR(1025F9R 6 0.1 n.d. (%) 17
g/ cm? »Mv* FH102195032955 0% ) 0 VAR 0.1 n.d. (%) 17
LLg/CIHz }C%% ﬁﬁ%%&%ﬁ't % \*ﬁ’ / As 0.1 n.d. (*) 17
g/ cm? described in Method of Test for 0.1 n.d. (%) 17
— 1600 Food Utensils, containers and
s / Cadmiunm Lg/cm? Packages - Test of Glass, Porcelain 0.01 0.08 (*) L7
Kg/em? and Enameled Products (MOHW Food 0.01 0.23 (*) 1.7
g/ cm? No. 1021950329 announced, September 0.01 0.06 (*) 1.7
g/ cm? 6, 2013), Analysis was performed by 0.01 0.06 (*) 1.7
g/ cm? ICP-AES. 0.01 0.12 (*) 1.7
1L g/ cm? 0.01 0.11 (*) 1.7
i (Note)
1. mg/L = ppm ; [Lg/cm? = microgram per square centimeter
2. n.d. = Not Detected / ﬂiﬁ%
3. MDL = Method Detection Limit (77 &8 4% FRAE)
4. (*): With reference to CY/2013/B1862. (% #CY/2013/B1862.)
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* BEPAHFAET NATHEERRAZES/HEZ. *

(The tested sample / part is marked by an arrow if it's shown on the photo.)

CY/2014/10402

1S.aSpXx
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